el At O B B At v R N O BRE el SEE MR T Y N

Wastewater
Comprehensive
Plan Update

FINAL
December 2014







R

City of Bremerton

2014 Wastewater Comprehensive Plan Update

CERTIFICATION

This 2014 Wastewater Comprehensive Plan Update for the City of Bremerton has been
prepared under the direction of the following Registered Professional Engineers.

Eric Habermeyer, P.E.
HDR Engineering, Inc.
Suite 1200
500-108th Avenue NE
Bellevue, WA 98004-5549
(425) 450-6200

Ned Lever, P.E.
City of Bremerton
3027 Olympus Drive
Bremerton, WA 98310
(360) 473-5270

City of Bremerton 2014 Wastewater Comprehensive Plan Update December 2014



R

This Page Intentionally Left Blank

City of Bremerton 2014 Wastewater Comprehensive Plan Update December 2014
[...]
Station CW-1 discharges into the CTP at the surge chamber. Downstream of the surge
chamber the pipeline is a gravity-pressure main that operates as an inverted siphon. The
diameter increases to 36 inch HDPE, then reduces to 30- inch CCP near 9th and Montgomery,
and then increases again to 36 inches in diameter near Pump Station WB-3. The Central
Bremerton force main from pump station CE-4 discharges into the Crosstown Pipeline at First
and Montgomery. The Southwest Bremerton sewer force main discharges to the Crosstown
Pipeline inside the WWTP boundary just prior to the Headworks.

3.35 Combined Sewer Overflow Outfalls

The City’s wastewater collection system contains 15 combined sewer overflow sites. These
structures are in an older portion of the collection system and allow combined sewage to
discharge to the Puget Sound during extreme wet weather events. All CSOs have outfall
numbers assigned in the WWTP’s NPDES Permit which are listed in Table 3-9.

Table 3-9. CSO Outfalls

ﬁﬂ{,@é‘é BASIN RECEIVING WATER BODY

OF-1 Pine Road Port Washington Narrows

OF-2 Stephenson Canyon Port Washington Narrows

OF-3 Cherry Avenue Port Washington Narrows

OF-4 East Park Port Washington Narrows

OF-6 Tracyton Port Washington Narrows

OF-7A Trenton Avenue Port Washington Narrows/Port Orchard Bay
OF-7B Trenton Avenue Port Washington Narrows/Port Orchard Bay
OF-8 Anderson Cove Port Washington Narrows

OF-9 Anderson Cove Port Washington Narrows

OF-10 Anderson Cove Port Washington Narrows

OF-11 Warren Avenue Port Washington Narrows

OF-12 Anderson Cove Port Washington Narrows

OF-13 Warren Avenue Port Washington Narrows

OF-16 Pacific Avenue Sinclair Inlet

OF-17 Callow Avenue Sinclair Inlet

City of Bremerton 2014 Wastewater Comprehensive Plan Update 3-30

December 2014



R

The City began CSO compliance efforts in 1992 with the development of a CSO Reduction
Plan. A consent decree resulting from a settlement with the Puget Sound Keepers Alliance in
1993 accelerated the implementation schedule; the City was required to comply with the
requirement of no more than one overflow per outfall per year by 2009. The first major project
consisted of installing approximately 4 miles of piping in the Warren Avenue Basin in 1994.
Subsequent projects in the latter half of the 1990s included major piping construction and
separation in the Callow Avenue Basin, the City’s largest basin, and some of the other smaller
basins. The City also worked closely with homeowners and businesses to educate the public
on stormwater pollution prevention and removal of illicit connections, such as disconnecting roof
downspouts from the sanitary system. The improvements were immediate and dramatic; by
2000, the number of CSO events was a fraction of what they were only 5 years previous.

In 1999, the City retained HDR Engineering to revise the CSO plan and develop new plans for
Anderson Cove and Pacific Avenue Basins. These planning documents were completed in
2000 and years immediately following. Final implementation of the plan was achieved in 2009
with the completion of improvements in the Pacific Avenue Basin.

From the year 1994 to the completion of all construction efforts in 2009, the City spent
approximately $50M constructing and upgrading facilities and separating the combined sewer
system in both East and West Bremerton.

According to the City’'s 2012 CSO Annual Report (submitted to the Department of Ecology on
May 31, 2013), the City of Bremerton:

e Isin compliance with CSO reduction requirements at all 15 sites.

e Reduced overflow volume by 99 percent.

e Reduced frequency of events by 99 percent.

e Experienced a 25-yr precipitation event that resulted in CSOs at 7 sites.

e Continued its public education and assistance program to involve citizens of Bremerton with
CSO Reduction and provided education on water pollution prevention.

3.3.6 Collection System Odor Control Stations

Bremerton has seven odor control stations to address odor in the collection system, as shown in
Table 3-10. Odor Control Stations (OCS) 1 through 3 are packed tower scrubbers that use
sodium hypochlorite and caustic soda. The tanks are refilled approximately three times per
year. OCS-4 through 7 are Granulated Activated Carbon (GAC) towers installed on the wet
wells.

City of Bremerton 2014 Wastewater Comprehensive Plan Update 3-31
December 2014



R

Table 3-10.  Collection System Odor Control Stations
STATION LOCATION TYPE OF FACILITY CHEMICAL PUMP STATION OR YEAR
NAME STORAGE TANK AREA SERVED®) BUILT
SIZE (GALLON)
Packed tower scrubber | 500-gallon storage | Junction of CW-1 and
with sodium tanks for sodium | CE-1 at transition from

0Cs1 2100 12th Street hypochlorite and hypochlorite and pressure sewer to 199

caustic injection caustic soda gravity sewer
0Cs-2 200 High Ave. . . from pressure sewer 1996

hypochlorite and hypochlorite and .

o . to gravity sewer
caustic injection caustic soda
Packed tower scrubber | 750-gallon storage

0CS-3 1740 Park Ave. with sodium tanks for sodium CE-1 1996

hypochlorite and hypochlorite and

caustic injection caustic soda
0CS-4 2304 19th Street | Carbon tower scrubber GAC Tower CW-1 1996
0CS-5 416 S. Cambrian | Carbon tower scrubber GAC Tower WB-3 1996
0CS-6 100 2nd Street | Carbon tower scrubber GAC Tower CE-4 1989
0CS-7 622 Burwell Street | Carbon tower scrubber GAC Tower CE-6 1989

a The locations of these pump stations are shown in Figure 3-3.

3.3.7

The City owns, operates, and maintains two wastewater treatment facilities as shown in Figure
3-3. Both sites are located outside the boundaries of established floodplains and shorelines and
do not contain any onsite environmentally sensitive areas or wetlands.

Westside Wastewater Treatment Plant (WWTP)

The WWTP provides secondary wastewater treatment for the entire service area. It has a peak
hydraulic capacity of 65 mgd, and uses a conventional activated sludge secondary treatment
process. A site plan is shown in Figure 3-5 and a treatment process diagram is shown in Figure
3-6. The WWTP is located in West Bremerton and discharges to Sinclair inlet.

Treatment Facilities

Wastewater sludges are collected at the WWTP, anaerobically digested, treated to Class B
standards, dewatered, and applied to Bremerton’s silviculture site for reuse.

Odor control measures and facilities at the WWTP include:
e Odor containment enclosures, buildings, and covers for major plant facilities.
e Conveyance of foul air to packed tower scrubbers for treatment.

e Two-stage, packed tower air treatment for screenings and grit removal facilities, primary
clarifiers, the old headworks, the overflow chambers for the primary effluent pump
station wet well, the gravity thickener and overflow chamber for the gravity thickener
when in service, the rotary drum thickeners, digester vents, the centrifuge area, and the
sludge loading facility.

e Odor control enclosures for grit removal system.

3-32
December 2014

City of Bremerton 2014 Wastewater Comprehensive Plan Update



R

e Single stage packed tower for the Biofilter, BF wetwell, aeration basin headworks, RAS
wetwell, and secondary clarifier scum pits.

e BF wetwell.

e Aeration basin.

e RAS wetwell.

e Secondary clarifier scum pits.
Eastside CSO Treatment Facility (ETP)

ETP was built to reduce the number of CSO discharges. It provides treatment for wet weather

combined sewer flows in East Bremerton. It has a peak hydraulic capacity of 20 mgd and uses
high rate clarification followed by ultraviolet (UV) disinfection to treat to secondary water quality
standards. A site plan is shown in Figure 3-7 and a treatment process flow diagram is provided
in Figure 3-8. The ETP is located in the Pine Road Basin in East Bremerton and discharges to
Port Washington Narrows, which is a contiguous water body to Sinclair and Dyes Inlets.

The outfall is a 36-inch diameter pipe that was built for the Manette Primary Treatment Plant
which was demolished in 1985. The outfall is approximately 480 feet long. The first 200 feet is
the original 20-inch diameter concrete pipe. The remaining outfall pipe and diffuser is 36-inch
diameter reinforced concrete pipe constructed in 1971. The 20-inch section limits the discharge
to approximately 14 mgd at extreme high tide. The diffuser is 36-inches in diameter and 84 feet
long. The terminal portion of the outfall consists of a 21-port diffuser with 5-3/4-inch-diameter
openings. Diffuser ports discharge horizontally in alternating directions at a depth of —24 feet
MLLW.

City of Bremerton 2014 Wastewater Comprehensive Plan Update 3-33
December 2014



R

This Page Intentionally Left Blank

City of Bremerton 2014 Wastewater Comprehensive Plan Update 3-34
December 2014



[~ —LRoPerny LINE

' LN
I

i

:
L _ _PROPERTY LINE_

AERATION BASIN
SECONDARY
CLARIFIER NO 1

IRCULATI
(MP STATI

L

BLOWER
BUILDING

BIOFILTER
SCRUBBER

e e
T i — S~
GRIT CHAMBER T
DIGESTER O \I
Tx2| NO 2 p |
/ ;
/ HEADWORKS
SECONDARY i
CLARIFIER NO 2 NTRII PRELIMINARY PRELIMINARY
AREA CLARIFIER NO 1 CLARIFIER NO 2
PRIMARY SLUDGE
PUMP STATION /'
DIGESTER /
NO 1 /
CHLORINE GRAVITY /
BLDG. THICKENER| i /r/
/
CHLORINE /
HEADWORKS rvprs il /
HAM
SCRUBBER | ™ BEf M / j
\“'“”Lio%?%”“.‘uo ODOR / |
A A@RE 'CONTROL FACILITIES . i
|
1
;
Y|
ADMIN. BLDG. N "
g 1
a

PARKING LOT

Figure 3-5

Westside Wastewater Treatment Plan
CITY OF BREMERTON
WWCP UPDATE



R

This Page Intentionally Left Blank

City of Bremerton 2014 Wastewater Comprehensive Plan Update 3-36
December 2014



CE-1 B s i Aerated Preaeration  Primary Biofilter Aeration Secondary Chlorine Final Effluent
T Tanks i Final Effluent —
WB-2 = Auto_:_). : Sampler ¢ iy
WB-3 = j b ﬂ
Sampler — | =
OB-1 = Aut E 3 Influent : C +
- - ! SaTItA Parshall
- I Contact Basins
Gravity G, m @ PS @ PS I @ Flume -
. 3 ¥ ! RAS Flow Meter
Screenings Grit |
to Disposal to Disposal : LABEL _____ FLOW STREAM
‘ F Y @ | o R@VW&ST&WET&F LIQUIDS
WAS e Primary Influent
i € Primary Effluent
m © Primary Efluent (Biofilter Bypass)
@ Aeration Basin Influent
RDT (XZ) Spiral o Secondary Clarifier Influent
Anaerobic st Anaerobic © Ssecondary Clarifier Effluent
(9] Digester No.1 Digester No.2 © D4F Thikerer Underfon
o Exchanger 8 Gravity Thickener Overflow
Centrate
(XZ} @ Effluent {to Sinclair [nlet)
24) g Screarings BIOSOLIDS
. Grit
Centrifuge (x2) (B Primary Sludge (PS)
@ @ Retun Acivated Sludgs (RAS)

@ Waste Activated Sludge {WAS)

@ Primary Sludge (Gravity Thickener Bypass)
@O roTix2)

@ Thickened Primary Sludge

€& DAF Bypass
€ Digester No.1 Influent

Gravity Thickener
(out of service)

Note:(Digesters Operate ) " Dewatered Sludge | @ pigester No. 1 Efluent

to Silvaculture €D Digested Biosclids
@ Dewatered Bicsolids

in Parallel for Class B

Figure 3-6
Westside Treatment Process Diagram

CITY OF BREMERTON
WWCP UPDATE




R

This Page Intentionally Left Blank

City of Bremerton 2014 Wastewater Comprehensive Plan Update 3-38
December 2014



ODOR CONTROL. BLOWER — . 1= Bo
25 0 50
| |
|
, e
(] f |
ABSNDOMED LINES % /
r”‘
SSMH-A RIM 133.2 !
& 20" RECP
o [E N8.22
£
>
™
MANETTE OUTFALL \
~250° 20 RCP TO IE ~95 Y
~I00¢ 367 RGP TO I ~83 e \
84° 307 RGP DIFFUSER AT [E 83 “— GENERATOR
Figure 3-7

Eastside Wastewater Treatment Facility

CITY OF BREMERTON
WWCP UPDATE




R

This Page Intentionally Left Blank

City of Bremerton 2014 Wastewater Comprehensive Plan Update 3-40
December 2014



PUMP

STATION
OF—1
— COAGULANT PAC MEDIUM
BEACH PRESSURE/
MAIN — POLYMER HIGH
CLARIFICATION  |NTENSITY
A uv
FLOCCULATION V.22 / DISINFECTION

100,000 7000

GALLON __‘—‘_ 7

Sl DISCHARGE

FLOWMETER TO
PORT
TERM WASHINGTON
5l ~—SCREENINGS NARROWS
XXX, SLUDGE
CYCLONE
BALLAST/SLUDGE
SEPARATORS
Figure 3-8

Eastside Treatment Process Diagram

.. CITY OF BREMERTON

WWCP UPDATE
FR



R

This Page Intentionally Left Blank

City of Bremerton 2014 Wastewater Comprehensive Plan Update 3-42
December 2014



R

Section 4 Historical and Projected Flows and Loads

Planning for wastewater infrastructure involves determining flow rate and mass loading
variations that a system must accommodate. Quantifying these variations is important in design
and operation of treatment and conveyance facilities. This section discusses historical and
projected wastewater loads, seasonal influence on flow and loads, average daily and maximum
month flows, influent peaking factors, and influent BODs and TSS characterization.

4.1 Historical Sewer Flows and Loads

4.1.1 Seasonal Influence on Flows and Loads

High flows during winter months have made it necessary to characterize the waste stream
seasonally. Flows for the two permitted seasons are characterized as follows:

e Dry/Summer Season — This is the period between May 1 and September 30. The main
contribution during this period is from residential and commercial sanitary sewage, as
well as contract flows.

e Wet/Winter Season — This is the period between October 1 and April 30.
e Average Annual — The average flow or loading condition taken over the whole year.

For each of these periods, the flow is further characterized into the parameters described below.
This characterization allows plant performance to be evaluated under various operating
conditions. The flow parameters correspond to typical plant design criteria:

e Average Dry Weather — Average of total daily influent flow for the dry/summer season.

e Maximum Month — Highest monthly average of total daily influent flow occurring during
the stated period.

e Maximum Day — Highest daily average of total influent flow for the given period.
4.1.2 WWTP Historical Influent Flow

Historical data from 2010 through 2012 were analyzed to determine the average daily and
maximum month flows for the whole-year and seasonal conditions. The results are shown in
Figure 4-1.

City of Bremerton 2014 Wastewater Comprehensive Plan Update 4-1
December 2014



R

30.0

26.9

25.0

20.0

15.0

Flow (mgd)

10.0

5.0

0.0 -

Average Annual Average Day Maximum Month Maximum Month Maximum Day
Dry Weather (May - Sep) (Oct - Apr)

Figure 4-1. Historical WWTP Flows (2010-2012)

The WWTP plant flow recordings are taken off the two influent flow meters which were each
designed to record a maximum flow of 32.5 mgd. The plant effluent flow meter allows staff to
record flows up to 32.5 mgd. Plant staff has observed instantaneous flow rates as high as 65
mgd by reviewing instantaneous flow readings from the two influent parshall flumes. These
meter readings have recently been incorporated into the plant’s Supervisory Control and Data
Acquisition (SCADA) system. Flows at the ETP are recorded separately and discussed in
Section 4.1.4.

4.1.3 WWTP Historical Loads

BODs and TSS samples collected between 2010 and 2012 comprise the historical load
presented in this section, which is summarized in Table 4-1.

Table 4-1. WWTP Historical Influent Loads (2010 — 2012)

FLOW BIOCHEMICAL OXYGEN TOTAL SUSPENDED
DEMAND SOLIDS
YEAR Average | MaxMonth | MaxMonth | Average Average

Daily (May-Sep) (Oct-Apr) Daily Max Month Daily Max Month

mgd mgd mgd Ib Ib Ib Ib
Permit Limit NA 11.0 15,5 NA 18,100 NA 22,600
2010 4.4 37 9.0 6,500 7,400 6,800 7,800
2011 4.5 4.1 9.3 7,000 8,600 8,100 10,100
2012 54 4.4 10.4 8,200 9,600 8,800 10,700
Average 48 4.1 9.6 7,300 8,500 7,900 9,500
City of Bremerton 2014 Wastewater Comprehensive Plan Update 4-2

December 2014



R

4.1.4 Eastside Treatment Plant Historical Influent Flow and Loads

The Eastside Treatment Plant (ETP) was completed in December 2001 with a design capacity
of 20 mgd. During extreme high tides, the outfall capacity is limited to 14 mgd. For the period
between January 2010 and December 2012, the ETP was activated for 15 events. Table 4-2
summarizes the plant’s operation data recorded during those events. The total flow shown in
the table for each day is the volume of flow treated for that specific operation of the ETP.

Table 4-2. ETP Discharge Data

DATE FLOW FECAL COLIFORM
(COUNT/100MLS)
Total Flow Peak Flow EFFLUENT
(MG) (mgd)
1/11/2010 0.59 6.2 10
1/15/2010 0.84 75 21
12/8/2010 0.27 2.8 10
12/11/2010 8.48 12.8 12
3/9/2011 0.89 7.9 10
3/14/2011 3.70 10.3 524